
SECTION A-A
SCALE 3/4

VIEW FROM 3 PORT SIDE

POSITION GASKET ON END OF VALVE SO
GASKET SEALS PILOT HOLE,

BOTH SIDES (SIDE 'A' SHOWN)
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LIMITS ON DIMENSIONS
UNLESS

OTHERWISE SPECIFIED

2-PL DECIMAL .01
3-PL DECIMAL .005
FRACTIONAL 1/64
ANGULAR 1/2
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1" SIDE PORT, PISTON, 2 POS,
FRICTION POS, PISTON RTRN

 
PP8

THE INFORMATION CONTAINED WITHIN THIS DOCUMENT IS PROPRIETARY TO AAA PRODUCTS AND MAY NOT BE DISCLOSED
WITHOUT PRIOR WRITTEN CONSENT

A A

SCREW, 5/16-18 X 3-1/4, HEX HEAD, PLATEDV-58422
STAR WASHER 5/16" STAINLESS STEEL.V-104-SS421
NUT, 5/16-18, HEX, STAINLESS STEELV-105-SS420
SCREW, #2 X 3/16 DRIVE, TYPE U, OVAL HEAD, STAINLESS STEELV-212219
NAMEPLATE, BLANK, FOR HE,KE,RR,D,CR,PP,SR,SS VALVESAN-115118
PISTON OPERATOR, LINKAGE ASSEMBLY, 3/4" & 1" VALVESAY-PYS8117
O-RING, BUNA-N, 70 DURO, AS-110, (REF 3/8 X 9/16 X 3/32), 1" & 2" SUBPLATE PILOTV-89116
PISTON - ENDCAP, BLIND, 1/2", 3/4" & 1" VALVEPBEC48115
NUT, 3/8-16, HEX,  PLATEDV-227114
WASHER FLAT 3/8" CADIUM PLATED FOR ALL PISTON OPERATORSV-270113
U-CUP, 3 X 2-9/16 X 7/32, NITRILEV-102212
3" PISTON - 3 POS., 1/2", 3/4" & 1" VALVEYP48-A111
BARREL, 3/4" & 1" VALVEBRY8110
GASKET - PISTON BARREL, 1/2", 3/4" & 1" VALVEV-16629
PISTON - ENDCAP, 3-POS., 1/2", 3/4" & 1" VALVEPRCY4818
SPOOL - STANDARD, 2 POS, CLSD CTR, 3/4" & 1" VALVES817
O-RING, BUNA-N, 70 DURO, AS-114, (REF 5/8 X 13/16 X 3/32), 1/4" SLEEVE, 1/2" SUB, STACKV-11016
END CAP, VENTED, 380 AL, 1/2", 3/4" & 1" VALVESPEC48-315
SCREW, 1/4-20 X 3/4, SOCKET HEAD CAPV-4684
GASKET - END CAP, 1/2", 3/4" & 1" VALVEECG4823
O-RING, BUNA-N, 70 DURO, AS-220, (REF 1-3/8 X 1-5/8 X 1/8), 3/4" & 1" VALVESV-3062
BODY, 1" SIDE PORT, UPPER PILOTS, ANODIZEDB8-111
DESCRIPTIONPART NOQTYFLG

PILOT
HOLENOTES:

1) ALWAYS GIVE VALVE MODEL AND PART NUMBER WHEN ORDERING PARTS.
2) INSERT AY-PYS8 LINKAGE ASSEMBLY INTO S8 SPOOL TO A GAP OF 1/16.
3) MINIMUM SHIFT PRESSURE OF 7 PSI ON PISTON PILOT PORTS.
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1/8" NPTF
PILOT PORT

1/4" NPTF
PILOT PORT


